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1 Introduction
A double doorset was installed into a flexible supporting construction. The door was
pre-cycled before the fire test. The doorset was instrumented with the standard set
of thermocouples and installed opening in towards the furnace.

2 Specimen verification
The doorset was delivered to Chiltern International Fire Ltd (CIFL) during March
2008.
The component parts of the doorset were identified and, where appropriate, moisture
content readings and density checks were performed on either the original
specimen, or, samples provided by the sponsor. These details are outlined in the
construction section of this report.

3 Description of supporting construction
The supporting construction comprised a British Gypsum steel stud partition built in
accordance with Clause 7.2.2.4 of BSEN 1363: Part 1, for a flexible supporting
construction. The vertical studs surrounding the apertures created for the doorsets
incorporated a 67mm x 29mm softwood timber infill to facilitate the fixings for the
specimens. The specimens tested are 30 minute products with an anticipated
Category B performance, therefore intended fire resistance is 36 minutes and two
layers of Gypsum plasterboard type F are required. The supporting construction was
only fixed on the horizontal edges, the vertical edges remained free.

4 Description of specimen
Details of the specimens are shown in Figures 1 to 6 of Appendix 2.

4.1 Door leaves
Both leaves measured 2043mm high x 850mm wide x 44mm thick.

5 Pre-test measurements

5.1 Pre-cycling
Operability test of 25 manual cycles was completed on each door leaf in accordance
with BSEN 14600, section 5.1.1.1. Specimen self closing of door leaf, in accordance
with BSEN 14600, section 5.1.1.3 was completed prior to test.

The legal validity of this report can only be claimed on presentation of the complete report.
Test for; Mann McGowan Fabrications Ltd Page 3 of 20

Ref: Chilt/RF08014



“Chiltem

INTERNATIONAL FIRE

5.2 Door perimeter gaps
The manufacturer did not declare a working range so the doors were installed to open
and close freely, maintaining gaps, where possible, to a range of 2-4mm. The gaps
between the edge of the doors and frame were measured prior to test. A total of 21
readings were taken. The measurements (in mm) are given in Figure 5 of Appendix 2.
5.3 Closer forces
Measured in accordance with BSEN 1634-1: 2000 Section 10.1.3.
Opening Force (Nm)
Left leaf 48@ handle position
Right leaf 30@ handle position
5.4 Method of installation
The doorset was fixed into a pre-prepared opening. The details of the fixings and
fire stopping between frame and supporting construction are outlined in the
construction section and Figure 4 of Appendix 2. The exposed face of the doorset
was flush with the exposed face of the supporting construction.
The legal validity of this report can only be claimed on presentation of the complete report.
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6 Test conditions
6.1 Ambient temperature
The ambient temperature of the test area at commencement of test was 14°C. The
ambient temperature for the duration of the test has been recorded in Appendix 1.
6.2 Pressure readings
After the first 5 minutes of the test, the furnace pressure was maintained at 0 + 5 Pa
and after 10 minutes was maintained at 0 + 3 Pa with respect to atmosphere, at a point
0.5m from the notional floor level. (The pressure was measured at a position 1m
above the notional floor level which equates to a recorded reading of +4.25 Pa to
produce the desired 0 Pa at a position 0.5m lower down.) The pressure readings have
been tabulated in Appendix 1 and are shown graphically below:
8__
6__
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Time minutes
6.3 Furnace temperature
The furnace was controlled to follow the temperature/time relationship specified in
BSEN 1363: Part 1: 1999 Section 5.1.1 as closely as possible, using the average of six
plate thermometers suitably distributed within the furnace. The temperatures recorded
have been tabulated in Appendix 1 and are shown graphically below:
The legal validity of this report can only be claimed on presentation of the complete report.
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Unexposed face temperatures

The temperature of the unexposed face was monitored by means of the following

thermocouples:

Doorset 2 discrete areas

Leaves Discrete area
1 (timber)

Discrete area
2 (glass)

Frame

5 measuring mean temperature rise.

1 measuring mean and maximum temperature rise.

4 measuring maximum temperature rise.

The location of the thermocouples are shown in Figure 6 of Appendix 2. The
temperatures recorded have been tabulated in Appendix 1 and are shown graphically

below:

The legal validity of this report can only be claimed on presentation of the complete report.
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6.5 Door distortion data
The following tables show the distortion of the doors in mm with an accuracy of +1mm.
A positive measurement indicates distortion towards the fire.
A negative measurement indicates distortion away from the fire.
J, K and L give vertical movement of the door, a negative reading indicates that the
door has dropped.
A C|A B C| B
C F|D E F| D
E 1| G H Ll
L J K L
Left hand leaf (hung on the left and opening towards the fire)
Time A B C D E F G H I J K L
10 3 2 1 3 4 3 0 0 -4 -1 0 -1
20 1 -4 1 -1 2 0 -1 -3 -4 -1 -1 -2
30 0 0 3 -2 -3 -5 -2 -5 -10 -3 -4 -4
Right hand leaf (hung on the right and opening towards the fire)
Time A B C D E E G H I J K L
10 10 3 2 -2 1 1 2 -1 0 -1 0 0
20 8 1 -5 -7 -3 -2 -4 -2 0 -2 0 0
30 11 1 1 -18 -11 -2 -12 -7 -1 -4 -2 -3
Partition
Time A B C D E F
10 3 3 3 0 5] 0
20 1 2 1 -2 5 1
30 2 2 i -1 4 0
The legal validity of this report can only be claimed on presentation of the complete report.
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7 Observations

All comments relate to the unexposed face unless otherwise specified.

Time Comments
(minutes)

00.00 Test started.

01.45 There is smoke issuing from the meeting edge and both hanging edges.
02.16 The glazing has cracked and become opaque as intumescent reacted.
05.49 There is an increase in the level of smoke issuing from the meeting edge and

both hanging edges.
06.31 There is discolouration at the top and middle hinge positions on both leaves.
10.00 No change.
20.00 No change.
28.19 There is smoke issuing from around the glazing bead.

33.26 The smoke continues to issue from the meeting edge and the top hanging
corners of both leaves.

36.37 There is a glow visible at the top of the meeting edge.

39.00 A cotton pad integrity test was performed at the top of the meeting edge, no
failure.

39.50 There is continuous flaming at the top of the meeting edge thereby constituting

integrity failure.

40.30 Test terminated.

The legal validity of this report can only be claimed on presentation of the complete report.
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Doorset

Integrity — Discrete Area 1

Cotton pad * minutes

Continuous flaming 39 (thirty nine) minutes
Gap gauges * minutes

Integrity — Discrete Area 2

Cotton pad * minutes

Continuous flaming * minutes

Gap gauges * minutes

Insulation

Discrete area 1

* minutes - average set
* minutes — door frame (max)

Discrete area 2

17 (seventeen) minutes

i Failure criteria was not achieved prior to initial failure.

The legal validity of this report can only be claimed on presentation of the complete report.
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9 Limitations

The results only relate to the behaviour of the element of construction under the
particular conditions of test; they are not intended to be the sole criteria for assessing
the potential fire performance of the element in use nor do they reflect the actual
behaviour in fires.

The results of this test were obtained using the door to frame gaps recorded in Figure
5 of Appendix 2. The fire resistance performance of doors of this design may change
if substantially different gaps are employed.

The specification and interpretation of fire test methods are the subject of ongoing
development and refinement. Changes in associated legislation may also occur. For
these reasons it is recommended that the relevance of test reports over 5 years old
should be considered by the user. CIFL will be able to offer, on behalf of the legal
owner, a review of the procedures adopted for a particular test to ensure that they are
consistent with current practices, and if required may endorse the test report.

Signature:
NV RS
Name: Mark Cu%gs Vincent Kerrigan
Title: Head of Section — Fire Deputy Technical Manager
Resistance
Date of issue: Q—/’j/D Q B8 -9 0%

The legal validity of this report can only be claimed on presentation of the complete report.
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Description of construction (refers to Figures 1 to 6 of Appendix 2)

Leaf
Species/type Dimensions (mm) Density | Moisture| Key to
(ka/m®) | (% wiw)| figures
Stiles and rails None fitted - = x u
Core Halspan FD30 44 thick 640* 10.2 1
Facings None fitted - - = _
Adhesive | Lipping | Cascamite - - - -
Lippings — all Sapele 6 thick 640* 115 2
edges

* Information provided by the client and not verified by CIFL

** Nominal density

Door frame
Species/type Dimensions (mm) Density | Moisture | Key to
(kg/m®) | (% wiw) | figures
Head & jambs | European Redwood 90 deep x 44 wide 510* 12.56 3
including integral
stop
Stops Integral 12 deep x 45 wide - - -
Architrave European Redwood 18 thick - - -
Threshold None combustible - - - -
Frame fixings | Steel wood screws @ 6-800 No 10 x 80 long - - -
centres
Frame fire Mann McGowan Fabrications | Nominally 5-10mm - - -
stopping Ltd Pyromas intumescent wide x 10-15 deep
acrylic mastic
* Information provided by the client and not verified by CIFL ** Nominal density
The legal validity of this report can only be claimed on presentation of the complete report.
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Make/type Size (mm) | Location Key to
figures
Door | Vertical 2No Mann McGowan Pyrostrip | 10x 4 Fitted centrally, 10mm 4
edges | edge — 500 FP5A apart on the meeting
right leaf edge of the right leaf
only
Frame | Head and Mann McGowan Pyrostrip 500 15x4 Fitted centrally in the 5
reveal | jambs FP5A frame reveal
Around hinges Fully interrupted - Hinge blade fully -
interrupts seal on frame
Under hinge blade | Mann McGowan Pyrostrip 300 1 thick Fitted under the hinge -
ISA blades on frame and jamb
Encasing latch body| Mann McGowan Pyrostrip 300 | 1 thick Fitted around the body of -
ISA the latch
Under latch forend | Mann McGowan Pyrostrip 300 1 thick - -
ISA
Around latch keep | Partially interrupted - Latch keep partially -
interrupts both seals
leaving 5mm of each
continuous
Under latch keep Mann McGowan Pyrostrip 300 1 thick Fitted under the latch keep -
ISA
Glazing perimeter | Mann McGowan Pyroglaze 30 10x2 Fitted between the glass 6
and bead on both faces
* Information provided by the client and not verified by CIFL
Hardware
Make/type Size (mm) Location Key to
figures
Hinges Royde and Tucker H103 101 x 32 Fitted 148mm, 230mm and 7
Hi-Load butt type hinges (blade size) 1710mm from the head of the
leaf
Closer | Left GU BKS OTS 200 195 x 50 Fitted on the exposed face as 8
leaf overhead type closer (footprint) per the manufacturers
instructions
Right | GU BKS Swing Master 545 x 105 Fitted on the exposed face as 9
leaf DTL overhead type closer | (footprint) per the manufacturers
instructions
Latch - BKS 2450 lock/latch 235x 20 Fitted 1135mm from the head 10
disengaged (forend size) | of the leaf
Furniture [H19-12 lever type door @ 52mm Fitted appropriate to the latch 14
handle (rose size)

The legal validity of this report can only be claimed on presentation of the complete report.
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Glazing
Makeftype Size (mm) Location Key to
figures
Glass type Pilkington Pyrodur 7 thick Fitted 296mm from the head 12
Plus and 146mm from the
meeting edge of the right
hand leaf
Sight size - 723 high x 221 wide | - -
Overall aperture size | - 750 high x 250 wide | - -
Expansion allowance| - 3 all round - -
Beading Sapele (density 19 high x 20 deep | Fitted around the glazing 13
640kg/m®, m.c. witha5x5 aperture on both faces
11.5%) bolection return and
a 14° chamfer
Beading fixings Lost head steel nails | 40 long Fitted 50mm from corners 14

at 150mm centres

* Information provided by the client and not verified by CIFL

The legal validity of this report can only be claimed on presentation of the complete report.
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Start of test

After 10 minutes
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After 20 minutes

After 30 minutes

The legal validity of this report can only be claimed on presentation of the complete report.
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After 40 minutes

Post test e)lgposed face
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Appendix 2 - figures 1 to 6

The legal validity of this report can only be claimed on presentation of the complete report.
All pages of original copies of this document are embossed with the Chiltern International Fire Ltd name and logo.

Test for: Mann McGowan Fabrications Ltd Page 20 of 20
Ref: Chilt/RF08014



6

Figure 1 i

Mann McGowan Fabrications Ltd

[::::i 148
m - HJ
Kl ElH
i v
930
l 1135 =146—> l
A A
7235
221
1710
il i
El KA
2043 | i
i ik
EA &l
—2 O
Lag
850 850
. Title  Unexposed face elevation
Ch‘lter“ showing hardware positions
NTERN T AN AT ETRE (All dimensions in mm)
Date Drawn Drawn By Scale
Chiltern House, Stocking Lane, Hughenden Valley 14/05/08 ARD NTS
High Wycombe, Buckinghamshire, HP14 4ND, UK. Project No. "
Tel: +44 (0)1494 569800 Fax: +44 (0)1494 564895 Chilt /RFO8014 Appendix




Figure 2 of ©

Mann Mcgowan Fabrications Ltd

Section A—A

Title
¢ . .
Ch‘ltern Horizontal cross sections
INTERNATIONAL FIRE
Date Drawn Drawn By Scale
Chiltern House, Stocking Lane, Hughenden Valley 14/05/08 ARD NTS
High Wycombe, Buckinghamshire, HP14 4ND, UK. Project No. . A d
Tel: +44 (0)1494 569800 Fax: +44 (0)1494 564895 Chilt/RF08014 ppendaix
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Figure 6 of 6 |Mann McGowan Fabrications Ltd
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